FUEL TANK & FITTINGS FOR TRIUMPH THUNDERBIRD

FUEL TANK & FITTINGS for Triumph THUNDERBIRD
 
(1)  T2401773-CX
FUEL TANK ASSY, SPARES Part information
(1)  T2401773-JD
FUEL TANK, ASSY, SPARES Part information
(1)  T2401773-JI
FUEL TANK ASSY, SPARES Part information
(1)  T2401773-PR
FUEL TANK ASSY, SPARES Part information
(1)  T2401774-MH
FUEL TANK ASSY, SPARES Part information
(1)  T2401776-CD
FUEL TANK ASSY, SPARES Part information
(1)  T2404003-CU
FUEL TANK, SPARES ASSY Part information
(1)  T2404003-CY
FUEL TANK, SPARES ASSY Part information
(1)  T2404003-JW
FUEL TANK ASSY, SPARES Part information
(1)  T2404003-MH
FUEL TANK, SPARES ASSY Part information
(1)  T2404003-NW
FUEL TANK ASSY, SPARES Part information
(1)  T2404003-PG
FUEL TANK, SPARES ASSY Part information
(1)  T2404003-PR
FUEL TANK, SPARES ASSY Part information
(1)  T2404003-PU
FUEL TANK, SPARES ASSY Part information
(1)  T2404003-PV
FUEL TANK, SPARES ASSY Part information
(1)  T2404009-NW
FUEL TANK ASSY, SPARES Part information
 
(2)  T2400331
BADGE, TANK, RH Part information
(2)  T2400627
BADGE, TANK, RH Part information
 
(3)  T2400332
BADGE, TANK, LH Part information
(3)  T2400628
BADGE, TANK, LH Part information
 
(4)  T2400597
FUEL FILLER CAP, SCREW TYPE
 
(5)  T3330934
SCREW, CSK, M6 X 50, SLV
 
(6)  T3020603
GROMMET, CASTELLATED
 
(7)  T3010180
FLANGED SLEEVE, CSK, M6
 
(8)  T2400446
RUBBER BUSH
 
(8)  T2400446
RUBBER BUSH
 
(9)  T3330588
COMPRESSION LIMITER, ROD
 
(10)  T3205079
BOLT, HHF, LGHTD, M6 X 105, SLV
 
(11)  T3350003
LOCKNUT, FLANGED, M6 X 1.0 Part information
(11)  T3350012
LOCKNUT, FLGD, M6, BLACK, ZINC Part information
 
(12)  T2400074
ROLL OVER VALVE
 
(13)  T2404155
HOSE, TANK VENT, UPPER
 
(14)  T3350111
NUT, CAPTIVE, M6
 
(14)  T3350111
NUT, CAPTIVE, M6
 
(15)  T2404105
HEAT PAD, FUEL TANK, LH
 
(16)  T2404106
HEAT PAD, FUEL TANK, CENTRE
 
(17)  T2404107
HEAT PAD, FUEL TANK, RH
(18)
(18)  T2301386
DECAL, LOGO Part information
(19)
(19)  T2301385
DECAL, LOGO Part information
(20)
(20)  T2301391
DECAL, BLUE, FUEL TANK, LH Part information
(21)
(21)  T2301392
DECAL, BLUE, FUEL TANK, RH Part information
Part number Description
# 1
T2401773-CX
FUEL TANK ASSY, SPARES
# 1
T2401773-JD
FUEL TANK, ASSY, SPARES
# 1
T2401773-JI
FUEL TANK ASSY, SPARES
# 1
T2401773-PR
FUEL TANK ASSY, SPARES
# 1
T2401774-MH
FUEL TANK ASSY, SPARES
# 1
T2401776-CD
FUEL TANK ASSY, SPARES
# 1
T2404003-CU
FUEL TANK, SPARES ASSY
# 1
T2404003-CY
FUEL TANK, SPARES ASSY
# 1
T2404003-JW
FUEL TANK ASSY, SPARES
# 1
T2404003-MH
FUEL TANK, SPARES ASSY
# 1
T2404003-NW
FUEL TANK ASSY, SPARES
# 1
T2404003-PG
FUEL TANK, SPARES ASSY
# 1
T2404003-PR
FUEL TANK, SPARES ASSY
# 1
T2404003-PU
FUEL TANK, SPARES ASSY
# 1
T2404003-PV
FUEL TANK, SPARES ASSY
# 1
T2404009-NW
FUEL TANK ASSY, SPARES
# 2
T2400331
BADGE, TANK, RH
# 2
T2400627
BADGE, TANK, RH
# 3
T2400332
BADGE, TANK, LH
# 3
T2400628
BADGE, TANK, LH
# 4
T2400597
FUEL FILLER CAP, SCREW TYPE
# 5
T3330934
SCREW, CSK, M6 X 50, SLV
# 6
T3020603
GROMMET, CASTELLATED
# 7
T3010180
FLANGED SLEEVE, CSK, M6
# 8
T2400446
RUBBER BUSH
# 9
T3330588
COMPRESSION LIMITER, ROD
# 10
T3205079
BOLT, HHF, LGHTD, M6 X 105, SLV
# 11
T3350003
LOCKNUT, FLANGED, M6 X 1.0
# 11
T3350012
LOCKNUT, FLGD, M6, BLACK, ZINC
# 12
T2400074
ROLL OVER VALVE
# 13
T2404155
HOSE, TANK VENT, UPPER
# 14
T3350111
NUT, CAPTIVE, M6
# 15
T2404105
HEAT PAD, FUEL TANK, LH
# 16
T2404106
HEAT PAD, FUEL TANK, CENTRE
# 17
T2404107
HEAT PAD, FUEL TANK, RH
# 18
T2301386
DECAL, LOGO
# 19
T2301385
DECAL, LOGO Contact
# 20
T2301391
DECAL, BLUE, FUEL TANK, LH Contact
# 21
T2301392
DECAL, BLUE, FUEL TANK, RH
Here are all the parts relating to the FUEL TANK & FITTINGS of your 1600~1700 THUNDERBIRD. These are all genuine parts to assure you the best possible repair which will last.

BODYWORK & FAIRING FIXINGS

BRAKING SYSTEM

CLUTCH / GEARBOX / GEARCHANGE MECHANISM

COOLING SYSTEM

CRANKCASE / ENGINE COVERS & LUBRICATION SYSTEM

CYLINDER HEAD / VALVES / PISTONS & LINERS / CAMSHAFT / BALANCER

ELECTRICAL EQUIPMENT

FRAME / FOOTRESTS / ENGINE MOUNTINGS & STANDS

FRONT FORK / STEERING / CLUTCH MASTER CYLINDER

FUEL / EXHAUST SYSTEM

REAR SUSPENSION

SERVICE TOOLS / MANUAL / TOUCH-UP PAINT

WHEELS / TYRES / FINAL DRIVE

ACCESSORIES

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...